SPORTON LAB.

FCC RF Test Report

Report No. : FG571623B

LTE Band 17 / 10MHz / 16QAM
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saronas. FCC RF Test Report

Report No. : FG571623B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 497 | 491 | 9.85 | 9.73 - - -
Middle CH - - - - 491 | 484 | 983 | 9.83 - - -
Highest CH - - - - 478 | 487 | 977 | 9.85 - - -

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: Al7-4 of 17

Report Template No.: BU5-FGLTE Version 1.4




SPORTON LAB.

FCC RF Test Report

Report No. : FG571623B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 5,0CT.2015 09:17.3:
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Date: 5,0CT.2015 09:17:43
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Ref Level 30.00 d8m Offset 11.80 dB w» RBW 100 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 100 kHz
o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
m1[1] 14.12 dBm| mi[1] 13.31 dBm)|
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
M1 1 705.231 MHz 14.12 dém ndB down 4.965 MHz M1 1 704.852 MHz 13.31 d8m ndB down 4.905 MHz
T1 1 704,022 MHz -11.98 dém nde 26.00 d& T1 1 704,052 MHz -12.86 dém nde 26.00 de
T2 1 708,988 MHz -12.33 dém Q factor 142.0 T2 1 708.958 MHz -13.07 d8m Q factor 143.7
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 dém Offset 11.80 d8 w RBW 100 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 100 kHz
o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 14.92 dBm)| mi[1] 13.59 dBm|
711.08900 MHz 708.74100 MHz
& nd 26.00 dB| A (i} nde 26.00 dg|
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Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1L 711.089 MHz 14.92 dém ndB down 4.905 MHz M1 1 708.741 MHz 13.59 d&m ndB down 4.835 MHz
T1 1 707.542 MHz -10.74 dém nde 26.00 d& T1 1 707.562 MHz -12.15 d8m nde 26.00 de
T2 1 712,448 MHz -10.91 dém Q factor 145.0 T2 I 712,398 MHz -12.20 d8ém Q factor 146.6
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Spectrum 2 Spectrum -
Ref Level 30.00 dBm  Offset 11.60 08 w RBW 100 kHz Ref Level 20.00 dBm _ Offset 11.80 db w RBW 100 kHz
o Att SWT 19 ys & VBW 300 kHz Mode Auto FFT o Att SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
mi[1] 14.93 dBm)| M1i[1] 14.40 dBm|
P 712.28100 MHz T 713.00000 MHz
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Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result Type | Ref | Trc | X-value L Y-value | _Function | Function Result |
M1 1 712,281 MHz 14.93 dam nd8 down 4.775 MHz ML 1 713.0 MHz 14,40 dém nd8 down 4.865 MHz
T1 1 711,112 MHz -11.00 dém nds 26,00 d8 1 1 711,042 MHz -11.96 d8m nds 26,00 d8
T2 1 715.888 MHz -10.71 d8m Q factor 149.2 T2 1 715.908 MHz -12.10 d8m Q factor 146.6
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571623B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 5,0CT.2015 09:40:20

Date: 5,0CT.2015 09:40:31

spectrum 2 pectrum o
Ref Level 30.00 dém Offset 11.80 d8 w RBW 300 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 300 kHz
o Att 30d8  SWT 126 s @ VBW  1MHz Mode Auto FFT o Att 30de  SWT 126 us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 16.95 dBm mi[1] 13.74 dBm|
20 M 712.2770 MHz| 20 709.6390 MHz|
-~ B ndg X 26.00 dB L ndg 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 712.277 MHz 16.95 d8m ndB down 9.85 MHz M1 1 709.639 MHz 13.74 d8m ndB down 9.73 MHz
T1 1 704,165 MHz -9.03 d8m nde 26.00 d& T1 1 704,125 MHz -12,59 dém nde 26.00 de
T2 1 714,015 MHz -9.39 dém Q factor 72.3 T2 1 713.855 MHz -12.34 d8m Q factor 72.9

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 dém Offset 11.80 d8 w RBW 300 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 300 kHz
o Att 30d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17Kk Max (@ 17k Max
M) 15.73 dBm Mi[1] 14.55 dBm
19420 MHZ| .3820 MHZ|
20 & 707 J‘| 0 MH: 20 708 J.BZU H;
ndB 26.00 dB| ndB 26.00 dB|
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Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707,942 MHz 15.73 dem ndB down 9.83 MHz ML 1 708.382 MHz 14,55 dém nd8 down 9.83 MHz
T1 1 705,105 MHz -10.34 d&ém nde 26.00 d& T1 1 705,145 MHz -10.78 d&m nde 26.00 de
T2 1 714,335 MHz -2.39 dBm Q factor 72.0 T2 1 714.975 MHz -11.33 dem Q factor 72.1
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Ref Level 30.00 dBm  Offset 11.60 08 w RBW 300 kHz Ref Level 30.00 dBm  Offset 11.80 db w RBW 300 kHz
o Att 30d8  SWT 126 us @ VBW 1MHz Mode Auto FFT o Att 30de  SWT 126 us @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mi[1] 15.55 dBm)| Mi[1] 14.72 dBm|
G 706.7440 MHz| - 709.7210 MHz|
“ X = ndg 26.00 dB| “ Y nde 26.00 dB|
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value L Y-value |__Function | Function Result |
M1 1 706.744 MHz 15.55 dBm ndB down 9.77 MHz M1 1 709.721 MHz 14.72 d8m ndB down 9.85 MHz
T1 1 706.085 MHz -10.16 dem nds 26,00 d8 1 1 706.085 MHz -11.67 d8m nde 26,00 d8
T2 1 715.855 MHz -9.77 dem Q factor 72.3 T2 1 715.935 MHz -11.52 d8m Q factor 72.1
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saronas. FCC RF Test Report

Report No. : FG571623B

Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 449 | 45 | 903 | 897 - - -
Middle CH - - - - 449 | 448 | 899 | 9.05 - - -
Highest CH - - - - 45 | 448 | 9.01 | 897 - - -
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SPORTON LAB.

FCC RF Test Report Report No. : FG571623B

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Date: 5,0CT.2015 08:17:11

Date: 5,0CT.2015 09:17:22

pectrum = &
Ref Level 30.00 d8m Offset 11.80 dB w» RBW 100 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 100 kHz
o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 12.63 dBm)| mi[1] 11.95 dBmj|
. 707.79900 MHz . 706.24000 MHz
OcciBw 4.485514486 MH2| I Oce Bw 1.495504496 MHz|
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Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 707.799 MHz 12.63 d8m M1 1 706.24 MHz 11.95 d&m
T1 1 704.26224 MHz 7.49 dem Occ Bw. 4,485514486 MHz T1 1 704.26224 MHz 6.57 d8m Occ Bw. 4,495504496 MHz
T2 1 708.74775 MHz 7.84 dBm T2 1 708.75774 MHz 6.34 dem
L JU J T L B J TR

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Date: 5,0CT.2015 09:27:20

Date: 5,0CT.2015 09:27:31

Spectrum 2 pectrum o
Ref Level 30.00 dém Offset 11.80 d8 w RBW 100 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 100 kHz
o Att 30d8  SWT 19 ps @ VBW 300 kHz Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 14.45 dBm| mi[1] 13.83 dBm|
. 709.70000 MHz . 711.06900 MHz
Oce Bw 4.485514486 MH2 uh"r Bw 4.475524476 MHz|
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CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | vY-value | Function | Function Result |
M1 1L 709.7 MHz 14.45 dém M1 1 711.069 MHz 13.83 d8m
T1 1 707.76224 MHz 9.26 d&m Occ Bw 4,485514486 MHz T1 1 707.77223 MHz 7.76 d8m Occ Bw. 4,475524476 MHz
T2 1 712.24775 MHz 3.78 dem T2 1 712.24775 MHz 5.35 dem
( B ] T e ( 3| ) i e

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum 2 2
Ref Level 30.00 dBm  Offset 11.60 08 w RBW 100 kHz Ref Level 20.00 dBm _ Offset 11.80 db w RBW 100 kHz
o Att 30d8  SWT 19 ys & VBW 300 kHz Mode Auto FFT o Att 30d8  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
mi[1] 14.27 dBm)| Mi[1] 14.23 dBm|
P 714.19900 MHz T 713.97000 MHz
5 ’iuc: Bw 4.495504496 MHz| Oce Bw 4.475524476 MHz|
10 "1 LAl SN Py, S o \ 10 " A A
0 / 0
i // \\ i
20 / ‘\ 20
a0d = 8 " 04
RPB G OV g P eurpn o R A~ v v ey S
40 d -40 d
-50 -50
-60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 714,199 MHz 14.27 dam ML 1 713.97 MHz 14,23 dém
T1 1 711.24226 MHz 8.82 dem Oce Bw 4,495504436 MHz 1 1 711.27223 MHz 8.65 dam Oce Bw 4,475524476 MHz
T2 1 715.73776 MHz 3.09 d8m T2 1 715.74775 MHz 5.09 d8m
~ ~

J T o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG571623B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

rum

=)

Ref Level 30.00 dém
lo Att 30d8

Offset 11.80 dB w RBW 300 kHz
SWT  126us @ VBW 1 MHz

Mode Auto FFT

Spe

Ref Level 30.00 dém

rum

=)

Offset 11.80 d& w RBW 300 kHz

Date: 5,0CT.2015 09:39:59

o Att 30de  SWT 126 us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
m1[1] 14.25 dBm| mi[1] 15.62 dBm)|
711.5370 MHz 711.7170 MH2|
20 A : . 20 M1 7
ocd 9.030969031 MHz  Occ By 8.971028971 MHz
ANIANA AN 1 1 L N e AN AT
o /‘ \
-10 .
/ \
. 20 \
N = P \
-30 |46 o= Vo
-40 -40
-50 -50
-60 d -60
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 711.537 MHz 14.25 dém M1 1 711.717 MHz 15.62 dBm
T1 1 704,5045 MHz 7.75 dém Occ Bw. 9.030969031 MHz T1 1 704.5045 MHz 8.94 d&m Occ Bw. 8,971028971 MHz
T2 1 713.5355 MHz 3.02 dém T2 1 713.4755 MHz 9.51 dBm
g g
( U ] T U J TR

Date: 5,0CT.2015 09:40:10

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum 2 pectrum o
Ref Level 30.00 dém Offset 11.80 dB w RBW 300 kHz Ref Level 30.00 d8m Offset 11.80 dB w RBW 300 kHz
o Att 30d8  SWT 126 s @ VBW 1MHz Mode Auto FFT o Att 30de  SWT 126 us @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 16.50 dBm| mi[1] 15.19 dBm)|
. 708.3620 MH2| . 710.8390 MHz2|
3 Oce Bw 8.991008991 MHz| = Occ Bw 9.050949051 MHz
/A AN R A i S D% (P,
10 10 1 = S
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od \\ o f
| /
-10 \ -10 /
20 20 W v
\ ~N A
i 3 b -
40 dam=Z -30der= L A
N
-40 -40
-50 -50
-60 d -60
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1L 708.362 MHz 16.50 d8m M1 1 710.839 MHz 15.19 d8m
T1 1 705,5245 MHz 9.79 d8m Occ Bw 8.991008991 MHz T1 1 705.4645 MHz 9.91 d&m Occ Bw. 9.050949051 MHz
T2 1 714,515 MHz 10.04 dBm T2 1 714,5155 MHz 3.41 dem
g g
( B ] T e 3| ) i e
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Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

- Spectrum -
Ref Level 30.00 dBm  Offset 11.60 08 w RBW 300 kHz Ref Level 20.00 dBm _ Offset 11.80 db w RBW 300 kHz
o Att 30d8  SWT 126 us @ VBW 1MHz Mode Auto FFT o Att 30d8  SWT 126 us @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 17k Max
mi[1] 15.81 dBm)| Mi[1] 15.43 dBm|
20d 708.2630 MHz| T 714.6560 MHz|
MITNT = Oce Bw 9.010089011 MHz, Occ Bw 8.971028971 MHz
o Rl PN AL T A~ AN LA AN A/
10 di 10 d
/ [
0 / T 0
\
-10 di T ‘\ -10 d /
20 / 20 .
A N RSN
Sragn - e -
= SR — e
40 d -40 d
-50 -50
-60 -60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value L Y-value | _Function | Function Result |
M1 1 708,263 MHz 15.81 dam ML 1 714,656 MHz 16.43 dém
T1 1 706.4845 MHz 10.87 d8m Oce Bw 9.010989011 MHz 1 1 706.5045 MHZ 8.35 dam Oce Bw 8.971028971 MHz
T2 1 715.4955 MHz 10.74 dBm T2 1 715.4755 MHz 8.67 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 254.12294 MHz -58.55 dBm -45.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.80960 MHz -58.37 dBm -45,37 dB
725.000 MHz 1.000 GHz 100.000 kHz 966.62088 MHz -57.87 dBm -44.87 db 725,000 MHz 1.000 GHz 100.000 kHz 979.25824 MHz -57.74 dBm -44.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.78680 GHz -47.33 dBm -34.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.69433 GHz -47.35 dBm -34.35 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42,33 dBm -29.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.55 dém -29.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.06873 GHz -42.88 dBm -29.88 db 7.000 GHz 9.000 GHz 1.000 MHz 7.85654 GHz -42.92 dém -29.92 dB
)i G e )i G e
Date: 5.0CT.2015 09:51:33 Date: 5.0CT.2015 09:52:28

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum mv-“ Spectrum u?
Ref Level 0.00 dém Offset 11.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 cvgpwr
Limit (the(;k PAES L heck PABS
jne $PURIOUS )L INE ABS PABS ine $PURIOUS LINE_ABS PABS
-10 defE— -10 e
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dB -20 de
-30 dB -30 dei
-40 d -40 di
' N s’ o Ao,
-50 dBm -50 dem
2
-70 di =70 dl
-80 dBm -80 dem
-90 dB -90 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz 100.000 kHz 682.90855 MHz -58.54 dBm -45.54 db 30.000 MHz 690.000 MHz 100.000 kHz 642.33883 MHz -58.05 dém -45.05 dB
725.000 MHz 1.000 GHz 100.000 kHz 967.99451 MHz -57.62 dBm -44.62 db 725,000 MHz 1.000 GHz 100.000 kHz 894.64286 MHz -57.69 dém -44.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.05 dBm -33.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67983 GHz -47.29 dém -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.43 dém -29.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.60 dBm -29.60 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85954 GHz -42.83 dBm -29.83 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.54061 GHz -42.94 dBm -29.94 dB

L ) ) D ] 1T —

Date: 5,0CT.2015 10:01:42 Date: 5.0CT.2015 10:02:36
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Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0128
40 Normal Voltage 0.0135
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0039

-10 Normal Voltage 0.0111 PASS
-20 Normal Voltage 0.0114
-30 Normal Voltage 0.0104
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0000
20 Battery End Point 0.0137

Note:

1. Normal Voltage = 3.8V.

2. The frequency fundamental emissions stay within the authorized frequency block.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =

4.2V

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.49 0.1119 18.43 0.0696
Middle QPSK 1 0 20.58 0.1143 18.76 0.0751
Highest 1 0 20.14 0.1033 19.28 0.0847
Lowest 1 0 20.65 0.1162 18.72 0.0745
Middle 16QAM 1 0 20.72 0.1180 19.03 0.0800
Highest 1 0 20.38 0.1092 19.52 0.0896
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
R NV RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.35 0.1083 18.45 0.0700
Middle QPSK 1 0 20.39 0.1094 18.72 0.0745
Highest 1 0 19.87 0.0971 19.16 0.0824
Lowest 1 0 20.43 0.1105 18.48 0.0704
Middle 16QAM 1 0 20.57 0.1141 18.81 0.0760
Highest 1 0 20.14 0.1033 19.36 0.0862
Limit EIRP < 2W Result PASS
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LTE Band 2 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.52 0.1128 18.45 0.0699
Middle QPSK 1 0 20.64 0.1158 18.78 0.0756
Highest 1 0 20.02 0.1004 19.12 0.0817
Lowest 1 0 20.64 0.1160 18.62 0.0728
Middle 16QAM 1 0 20.75 0.1189 18.97 0.0789
Highest 1 0 20.10 0.1022 19.25 0.0841
Limit EIRP < 2W Result PASS
LTE Band 2/ 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.34 0.1080 18.52 0.0711
Middle QPSK 1 0 20.56 0.1137 18.88 0.0773
Highest 1 0 20.39 0.1094 19.20 0.0831
Lowest 1 0 20.65 0.1162 18.89 0.0775
Middle 16QAM 1 0 20.80 0.1201 19.13 0.0818
Highest 1 0 20.51 0.1126 19.35 0.0860
Limit EIRP < 2W Result PASS
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LTE Band 2 / 15MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.76 0.1192 18.98 0.0790
Middle QPSK 1 0 20.40 0.1096 18.97 0.0789
Highest 1 0 20.37 0.1088 19.03 0.0799
Lowest 1 0 20.33 0.1079 18.71 0.0743
Middle 16QAM 1 0 20.05 0.1011 18.95 0.0785
Highest 1 0 20.14 0.1033 19.30 0.0851
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)

Lowest 1 0 20.85 0.1215 18.99 0.0792

Middle QPSK 1 0 20.55 0.1135 18.98 0.0791
Highest 1 0 20.38 0.1092 18.90 0.0776
Lowest 1 0 20.91 0.1234 19.21 0.0834

Middle 16QAM 1 0 20.78 0.1196 19.24 0.0839
Highest 1 0 20.61 0.1150 19.10 0.0812

Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.33 0.0857 18.03 0.0635
Middle QPSK 1 0 18.78 0.0755 17.00 0.0501
Highest 1 0 19.10 0.0814 16.67 0.0465
Lowest 1 0 19.57 0.0907 17.90 0.0617
Middle 16QAM 1 0 18.88 0.0772 17.22 0.0527
Highest 1 0 19.18 0.0828 16.76 0.0474
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.42 0.0876 17.61 0.0577
Middle QPSK 1 0 18.76 0.0752 16.85 0.0484
Highest 1 0 19.10 0.0812 16.45 0.0442
Lowest 1 0 19.64 0.0920 17.92 0.0619
Middle 16QAM 1 0 18.92 0.0780 17.05 0.0507
Highest 1 0 19.23 0.0837 16.60 0.0457
Limit EIRP < 1W Result PASS
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LTE Band 4 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.47 0.0885 17.74 0.0594
Middle QPSK 1 0 18.84 0.0765 17.00 0.0501
Highest 1 0 18.85 0.0768 16.72 0.0470
Lowest 1 0 19.61 0.0914 18.05 0.0639
Middle 16QAM 1 0 18.66 0.0734 17.06 0.0508
Highest 1 0 19.01 0.0795 17.10 0.0513
Limit EIRP < 1W Result PASS
LTE Band 4/ 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.12 0.0817 17.89 0.0615
Middle QPSK 1 0 18.68 0.0738 17.03 0.0504
Highest 1 0 18.54 0.0715 17.26 0.0532
Lowest 1 0 19.46 0.0884 18.21 0.0662
Middle 16QAM 1 0 18.68 0.0738 17.03 0.0504
Highest 1 0 18.80 0.0759 17.55 0.0569
Limit EIRP < 1W Result PASS
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LTE Band 4 / 15MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.15 0.0822 18.33 0.0682
Middle QPSK 1 0 18.85 0.0768 17.49 0.0561
Highest 1 0 18.58 0.0721 16.64 0.0461
Lowest 1 0 19.39 0.0869 18.57 0.0719
Middle 16QAM 1 0 18.96 0.0788 17.60 0.0576
Highest 1 0 18.94 0.0784 16.90 0.0490
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 19.43 0.0876 18.45 0.0700
Middle QPSK 1 0 18.76 0.0752 17.44 0.0554
Highest 1 0 18.75 0.0750 16.99 0.0500
Lowest 1 0 19.71 0.0934 18.74 0.0747
Middle 16QAM 1 0 18.95 0.0786 17.67 0.0584
Highest 1 0 19.00 0.0794 17.20 0.0525
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 8.63 0.0073 18.96 0.0787
Middle QPSK 1 0 9.21 0.0083 18.57 0.0719
Highest 1 0 10.18 0.0104 18.19 0.0659
Lowest 1 5 8.48 0.0070 18.90 0.0775
Middle 16QAM 1 5 9.31 0.0085 18.56 0.0718
Highest 1 5 10.27 0.0106 18.17 0.0656

Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 8.40 0.0069 18.81 0.0760
Middle QPSK 1 0 9.17 0.0083 18.54 0.0714
Highest 1 0 9.93 0.0098 18.34 0.0683
Lowest 1 8 7.80 0.0060 17.96 0.0626
Middle 16QAM 1 8 8.52 0.0071 17.80 0.0602
Highest 1 8 9.19 0.0083 17.17 0.0521

Limit ERP < 7W Result PASS
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LTE Band 5/5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 8.82 0.0076 18.84 0.0766
Middle QPSK 1 24 9.33 0.0086 18.42 0.0695
Highest 1 24 10.21 0.0105 18.08 0.0643
Lowest 1 12 7.88 0.0061 18.04 0.0636
Middle 16QAM 1 12 8.56 0.0072 17.84 0.0609
Highest 1 12 9.49 0.0089 17.71 0.0590

Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 7.72 0.0059 18.27 0.0672
Middle QPSK 1 0 8.12 0.0065 17.98 0.0628
Highest 1 0 8.57 0.0072 17.82 0.0606
Lowest 1 0 7.68 0.0059 18.15 0.0652
Middle 16QAM 1 0 8.27 0.0067 18.11 0.0648
Highest 1 0 8.78 0.0075 17.77 0.0598

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 12 7 13.42 0.0220 19.73 0.0939
Middle QPSK 12 7 13.69 0.0234 19.73 0.0940
Highest 12 7 14.16 0.0261 19.44 0.0880
Lowest 1 12 13.84 0.0242 20.05 0.1011
Middle 16QAM 1 12 14.41 0.0276 20.17 0.1041
Highest 1 12 14.34 0.0271 20.45 0.1110
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 50 0 13.02 0.0201 19.10 0.0813
Middle QPSK 50 0 12.94 0.0197 19.06 0.0806
Highest 50 0 13.45 0.0221 18.89 0.0774
Lowest 1 49 14.10 0.0257 19.87 0.0970
Middle 16QAM 1 49 14.07 0.0256 19.64 0.0920
Highest 1 49 14.77 0.0300 19.61 0.0914
Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 36 20 12.81 0.0191 19.04 0.0802
Middle QPSK 36 20 13.29 0.0213 19.41 0.0872
Highest 36 20 13.85 0.0243 18.94 0.0783
Lowest 1 74 14.40 0.0275 20.00 0.1001
Middle 16QAM 1 74 14.20 0.0263 20.08 0.1018
Highest 1 74 14.81 0.0303 19.53 0.0898
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 13.27 0.0212 19.59 0.0911
Middle QPSK 1 0 13.65 0.0232 19.77 0.0949
Highest 1 0 14.04 0.0254 19.76 0.0947
Lowest 1 99 14.75 0.0299 20.28 0.1065
Middle 16QAM 1 99 14.29 0.0269 20.24 0.1056
Highest 1 99 14.50 0.0282 19.68 0.0929
Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 -1.57 0.0007 16.71 0.0468
Middle QPSK 1 0 -0.74 0.0008 18.00 0.0632
Highest 1 0 -0.20 0.0010 17.79 0.0602
Lowest 1 5 -0.15 0.0010 16.64 0.0461
Middle 16QAM 1 5 0.08 0.0010 16.74 0.0473
Highest 1 5 131 0.0014 17.35 0.0544

Limit ERP < 3W Result PASS
LTE Band 12/ 3MHz (Average)

S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 0.93 0.0012 17.77 0.0599
Middle QPSK 1 8 0.96 0.0012 17.61 0.0577
Highest 1 8 1.34 0.0014 17.82 0.0605
Lowest 1 8 -0.09 0.0010 16.60 0.0457
Middle 16QAM 1 8 0.10 0.0010 16.78 0.0477
Highest 1 8 0.48 0.0011 16.90 0.0490

Limit ERP < 3W Result PASS
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LTE Band 12 / 5MHz (Average)

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 1.58 0.0014 17.90 0.0617
Middle QPSK 1 24 1.15 0.0013 17.64 0.0581
Highest 1 24 1.78 0.0015 17.99 0.0629
Lowest 1 12 0.55 0.0011 17.30 0.0536
Middle 16QAM 1 12 0.29 0.0011 16.85 0.0484
Highest 1 12 0.81 0.0012 17.51 0.0563
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average)
S— VA RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 0.23 0.0011 17.45 0.0556
Middle QPSK 1 0 0.61 0.0012 17.51 0.0564
Highest 1 0 141 0.0014 17.92 0.0619
Lowest 1 49 0.37 0.0011 17.25 0.0530
Middle 16QAM 1 49 0.61 0.0011 16.74 0.0473
Highest 1 49 1.19 0.0013 17.13 0.0516
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average)

S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 24 0.79 0.0012 17.44 0.0554
Middle QPSK 1 24 1.43 0.0014 17.69 0.0587
Highest 1 24 1.69 0.0015 17.96 0.0625
Lowest 1 12 0.06 0.0010 16.88 0.0487
Middle 16QAM 1 12 0.40 0.0011 17.05 0.0507
Highest 1 12 0.57 0.0011 17.28 0.0535
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 -0.22 0.0010 17.91 0.0617
Middle QPSK 1 0 -0.01 0.0010 17.96 0.0625
Highest 1 0 -0.17 0.0010 17.90 0.0617
Lowest 1 0 0.53 0.0011 17.19 0.0523
Middle 16QAM 1 0 0.87 0.0012 17.26 0.0532
Highest 1 0 0.83 0.0012 17.20 0.0525
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -58.95 -13 -45.95 -77.96 -65.52 1.67 8.24 H
5550 -54.04 -13 -41.04 -78.71 -61.11 2.65 9.72 H
L 7400 -52.58 -13 -39.58 -78.96 -61.72 2.46 11.60 H
owest 3700 -57.84 -13 -44.84 -78.02 -64.41 1.67 8.24 V
5550 -52.99 -13 -39.99 -78.72 -60.06 2.65 9.72 \Y
7400 -50.74 -13 -37.74 -78.83 -59.88 2.46 11.60 \Y
3756 -57.44 -13 -44.44 -76.71 -64.06 1.68 8.31 H
5637 -54.01 -13 -41.01 -78.72 -61.06 2.70 9.75 H
Middle 7517 -52.49 -13 -39.49 -79.27 -61.88 2.42 11.81 H
3756 -57.07 -13 -44.07 -77.29 -63.69 1.68 8.31 V
5637 -53.06 -13 -40.06 -78.85 -60.11 2.70 9.75 \Y
7517 -50.49 -13 -37.49 -79.08 -59.88 2.42 11.81 \Y
3817 -53.58 -13 -40.58 -76.61 -60.26 1.70 8.38 H
5725 -51.88 -13 -38.88 -78.93 -58.92 2.75 9.79 H
Highest 7634 -48.84 -13 -35.84 -78.48 -58.33 2.39 11.88 H
3817 -53.54 -13 -40.54 -76.96 -60.22 1.70 8.38 V
5725 -51.07 -13 -38.07 -78.91 -58.11 2.75 9.79 \Y
7634 -47.62 -13 -34.62 -78.92 -57.11 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.92 -13 -45.92 -77.98 -65.49 1.67 8.24 H
5550 -53.95 -13 -40.95 -78.56 -61.02 2.65 9.72 H
Lowest 7400 -52.43 -13 -39.43 -78.97 -61.57 2.46 11.60 H
3700 -57.98 -13 -44.98 -77.96 -64.55 1.67 8.24 \Y
5550 -53.06 -13 -40.06 -78.96 -60.13 2.65 9.72 V
7400 -50.74 -13 -37.74 -78.78 -59.88 2.46 11.60 V
3757 -57.71 -13 -44.71 =77 -64.33 1.68 8.31 H
5635 -54.17 -13 -41.17 -78.84 -61.22 2.70 9.75 H
Middle 7514 -52.39 -13 -39.39 -78.99 -61.77 2.42 11.81 H
3757 -57.41 -13 -44.41 -77.45 -64.03 1.68 8.31 V
5635 -52.72 -13 -39.72 -78.5 -59.77 2.70 9.75 \Y
7514 -50.39 -13 -37.39 -78.77 -59.77 2.42 11.81 \Y
3814 -53.66 -13 -40.66 -76.65 -60.33 1.70 8.38 H
5721 -51.89 -13 -38.89 -78.83 -58.93 2.75 9.79 H
Highest 7628 -49.18 -13 -36.18 -78.76 -58.67 2.39 11.88 H
3814 -54.21 -13 -41.21 -77.39 -60.88 1.70 8.38 V
5721 -50.82 -13 -37.82 -78.48 -57.86 2.75 9.79 \Y
7628 -47.73 -13 -34.73 -78.97 -57.22 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number
Report Issued Date : Oct. 15, 2015
Report Version

: B15 of B39

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.84 -13 -45.84 -77.96 -65.41 1.67 8.24 H
5550 -53.95 -13 -40.95 -78.7 -61.02 2.65 9.72 H
Lowest 7400 -52.54 -13 -39.54 -78.93 -61.68 2.46 11.60 H
3700 -57.84 -13 -44.84 -77.98 -64.41 1.67 8.24 \Y
5550 -52.95 -13 -39.95 -78.67 -60.02 2.65 9.72 V
7400 -50.63 -13 -37.63 -78.8 -59.77 2.46 11.60 V
3755 -57.71 -13 -44.71 -77.16 -64.33 1.68 8.31 H
5632 -54.06 -13 -41.06 -78.88 -61.11 2.70 9.75 H
Middle 7510 -52.51 -13 -39.51 -79.29 -61.89 2.43 11.81 H
3755 -57.41 -13 -44.41 -77.45 -64.03 1.68 8.31 V
5632 -52.97 -13 -39.97 -78.52 -60.02 2.70 9.75 \Y
7510 -49.39 -13 -36.39 -78.76 -58.77 2.43 11.81 \Y
3810 -54.10 -13 -41.10 -76.94 -60.77 1.70 8.37 H
5715 -51.94 -13 -38.94 -78.74 -58.98 2.75 9.79 H
Highest 7620 -49.18 -13 -36.18 -78.87 -58.66 2.39 11.87 H
3810 -53.77 -13 -40.77 -77.12 -60.44 1.70 8.37 V
5715 -51.18 -13 -38.18 -78.98 -58.22 2.75 9.79 \Y
7620 -47.94 -13 -34.94 -79.28 -57.42 2.39 11.87 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number
Report Issued Date : Oct. 15, 2015
Report Version

: B16 of B39

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -58.95 -13 -45.95 -78.05 -65.52 1.67 8.24 H
5550 -53.96 -13 -40.96 -78.6 -61.03 2.65 9.72 H
L 7400 -52.88 -13 -39.88 -79.11 -62.02 2.46 11.60 H
owest 3700 -57.64 -13 -44.64 -77.76 -64.21 1.67 8.24 V
5550 -52.99 -13 -39.99 -78.87 -60.06 2.65 9.72 V
7400 -50.88 -13 -37.88 -78.97 -60.02 2.46 11.60 V
3750 -57.81 -13 -44.81 -77.25 -64.43 1.68 8.30 H
5625 -53.98 -13 -40.98 -78.69 -61.03 2.70 9.75 H
Middle 7500 -52.39 -13 -39.39 -79.28 -61.76 243 11.80 H
3750 -57.41 -13 -44.41 -77.66 -64.03 1.68 8.30 V
5625 -53.17 -13 -40.17 -78.88 -60.22 2.70 9.75 V
7500 -50.66 -13 -37.66 -79.14 -60.03 2.43 11.80 \Y
3800 -53.57 -13 -40.57 -76.78 -60.23 1.70 8.36 H
5700 -51.88 -13 -38.88 -78.63 -58.92 2.74 9.78 H
Highest 7600 -49.57 -13 -36.57 -79.13 -59.03 2.40 11.86 H
3800 -53.93 -13 -40.93 -77.25 -60.59 1.70 8.36 \
5700 -50.89 -13 -37.89 -78.73 -57.93 2.74 9.78 \Y
7600 -47.75 -13 -34.75 -79.11 -57.21 2.40 11.86 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -59.02 -13 -46.02 -78.17 -65.59 1.67 8.24 H
5550 -54.26 -13 -41.26 -78.88 -61.33 2.65 9.72 H
Lowest 7400 -52.74 -13 -39.74 -79.17 -61.88 2.46 11.60 H
3700 -58.31 -13 -45.31 -78.27 -64.88 1.67 8.24 \Y
5550 -53.04 -13 -40.04 -78.87 -60.11 2.65 9.72 V
7400 -50.88 -13 -37.88 -79.09 -60.02 2.46 11.60 V
3745 -58.41 -13 -45.41 -77.71 -65.02 1.68 8.29 H
5618 -54.06 -13 -41.06 -78.7 -61.11 2.69 9.75 H
Middle 7490 -52.42 -13 -39.42 -79.07 -61.77 2.43 11.78 H
3745 -57.61 -13 -44.61 -77.95 -64.22 1.68 8.29 V
5618 -52.97 -13 -39.97 -78.73 -60.02 2.69 9.75 \Y
7490 -50.87 -13 -37.87 -79.31 -60.22 2.43 11.78 \Y
3790 -54.58 -13 -41.58 -77.11 -61.23 1.70 8.35 H
5685 -51.48 -13 -38.48 -78.42 -58.52 2.73 9.77 H
Highest 7580 -49.58 -13 -36.58 -79.15 -59.02 2.40 11.85 H
3790 -54.37 -13 -41.37 -77.23 -61.02 1.70 8.35 V
5685 -50.99 -13 -37.99 -78.97 -58.03 2.73 9.77 \Y
7580 -48.07 -13 -35.07 -79.42 -57.51 2.40 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.95 -13 -45.95 -78.07 -65.52 1.67 8.24 H
5550 -53.95 -13 -40.95 -78.69 -61.02 2.65 9.72 H
Lowest 7400 -52.74 -13 -39.74 -79.1 -61.88 2.46 11.60 H
3700 -57.87 -13 -44.87 -77.95 -64.44 1.67 8.24 V
5550 -53.02 -13 -40.02 -78.9 -60.09 2.65 9.72 V
7400 -50.89 -13 -37.89 -78.93 -60.03 2.46 11.60 V
3740 -58.41 -13 -45.41 -77.71 -65.02 1.68 8.29 H
5610 -53.96 -13 -40.96 -78.5 -61.02 2.69 9.74 H
Middle 7480 -52.71 -13 -39.71 -79.18 -62.03 2.44 11.76 H
3740 -57.61 -13 -44.61 -77.78 -64.22 1.68 8.29 V
5610 -52.97 -13 -39.97 -78.47 -60.03 2.69 9.74 \Y
7480 -50.79 -13 -37.79 -79.13 -60.11 2.44 11.76 V
3780 -55.38 -13 -42.38 -77.69 -62.02 1.69 8.34 H
5670 -51.88 -13 -38.88 -78.84 -58.93 2.72 9.77 H
Highest 7560 -49.90 -13 -36.90 -79.35 -59.33 241 11.84 H
3780 -54.80 -13 -41.80 -77.78 -61.44 1.69 8.34 V
5670 -50.88 -13 -37.88 -78.79 -57.93 2.72 9.77 \Y
7560 -48.26 -13 -35.26 -79.26 -57.69 2.41 11.84 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number

Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -58.98 -13 -45.98 -76.53 -65.05 1.58 7.65 H
5130 -55.32 -13 -42.32 -78.64 -62.61 2.41 9.70 H
Lowest 6840 -52.76 -13 -39.76 -78.92 -60.73 2.64 10.61 H
3420 -58.54 -13 -45.54 -77.33 -64.61 1.58 7.65 V
5130 -54.57 -13 -41.57 -78.93 -61.86 2.41 9.70 V
6840 -51.55 -13 -38.55 -78.92 -59.52 2.64 10.61 V
3462 -60.58 -13 -47.58 -78.07 -66.82 1.59 7.83 H
5196 -52.77 -13 -39.77 -76.1 -60.02 2.45 9.70 H
Middle 6927 -53.69 -13 -40.69 -79.85 -61.79 2.61 10.71 H
3462 -58.94 -13 -45.94 -77.8 -65.18 1.59 7.83 V
5196 -53.99 -13 -40.99 -78.45 -61.24 2.45 9.70 \Y
6927 -52.49 -13 -39.49 -79.8 -60.59 2.61 10.71 V
3507 -59.58 -13 -46.58 -77.17 -65.98 1.61 8.01 H
5260 -54.57 -13 -41.57 -78.66 -61.78 2.49 9.70 H
Highest 7015 -52.59 -13 -39.59 -78.78 -60.83 2.59 10.83 H
3507 -58.06 -13 -45.06 -76.99 -64.46 1.61 8.01 \
5260 -53.31 -13 -40.31 -78.3 -60.52 2.49 9.70 \Y
7015 -51.08 -13 -38.08 -78.41 -59.32 2.59 10.83 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number

Report Version

: B20 of B39
Report Issued Date : Oct. 15, 2015
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4 /3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -58.96 -13 -45.96 -76.51 -65.03 1.58 7.65 H
5128 -50.03 -13 -37.03 -73.42 -57.32 2.41 9.70 H
Lowest 6840 -52.87 -13 -39.87 -78.99 -60.84 2.64 10.61 H
3420 -58.46 -13 -45.46 -77.25 -64.53 1.58 7.65 V
5128 -51.98 -13 -38.98 -76.4 -59.27 2.41 9.70 V
6840 -51.42 -13 -38.42 -78.79 -59.39 2.64 10.61 V
3462 -59.80 -13 -46.80 -77.28 -66.04 1.59 7.83 H
5191 -A7.77 -13 -34.77 -71.08 -55.02 2.45 9.70 H
Middle 6924 -52.78 -13 -39.78 -78.88 -60.87 2.62 10.71 H
3462 -58.09 -13 -45.09 -76.97 -64.33 1.59 7.83 V
5191 -52.17 -13 -39.17 -76.61 -59.42 2.45 9.70 V
6924 -51.46 -13 -38.46 -78.75 -59.55 2.62 10.71 V
3504 -59.34 -13 -46.34 -76.91 -65.74 1.61 8.00 H
5254 -50.86 -13 -37.86 -74.97 -58.08 248 9.70 H
Highest 7008 -52.54 -13 -39.54 -78.68 -60.77 2.59 10.82 H
3504 -57.42 -13 -44.42 -76.31 -63.82 1.61 8.00 V
5254 -52.99 -13 -39.99 -78.01 -60.21 248 9.70 \Y
7008 -51.28 -13 -38.28 -78.48 -59.51 2.59 10.82 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number
Report Issued Date : Oct. 15, 2015
Report Version

: B21 of B39

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -60.62 -13 -47.62 -78.12 -66.69 1.58 7.65 H
5130 -56.64 -13 -43.64 -79.94 -63.93 241 9.70 H
Lowest 6840 -53.61 -13 -40.61 -79.75 -61.58 2.64 10.61 H
3420 -59.28 -13 -46.28 -78.11 -65.35 1.58 7.65 \Y
5130 -55.39 -13 -42.39 -79.78 -62.68 241 9.70 V
6840 -52.46 -13 -39.46 -79.83 -60.43 2.64 10.61 V
3460 -60.58 -13 -47.58 -78.13 -66.81 1.59 7.82 H
5190 -56.37 -13 -43.37 -79.7 -63.62 2.45 9.70 H
Middle 6920 -53.76 -13 -40.76 -79.91 -61.85 2.62 10.70 H
3460 -59.26 -13 -46.26 -78.08 -65.49 1.59 7.82 V
5190 -55.31 -13 -42.31 -79.64 -62.56 2.45 9.70 \Y
6920 -52.57 -13 -39.57 -79.87 -60.66 2.62 10.70 \Y
3500 -60.38 -13 -47.38 -77.92 -66.78 1.60 8.00 H
5252 -53.96 -13 -40.96 -78.08 -61.18 2.48 9.70 H
Highest 7000 -53.04 -13 -40.04 -79.25 -61.25 2.59 10.80 H
3500 -58.97 -13 -45.97 -77.91 -65.37 1.60 8.00 V
5252 -54.03 -13 -41.03 -79.12 -61.25 2.48 9.70 \Y
7000 -51.96 -13 -38.96 -79.21 -60.17 2.59 10.80 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number
Report Issued Date : Oct. 15, 2015
Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3420 -60.48 -13 -47.48 -77.94 -66.55 1.58 7.65 H
5130 -56.67 -13 -43.67 -79.98 -63.96 2.41 9.70 H
Lowest 6840 -53.76 -13 -40.76 -79.88 -61.73 2.64 10.61 H
3420 -59.37 -13 -46.37 -78.19 -65.44 1.58 7.65 V
5130 -55.42 -13 -42.42 -79.78 -62.71 2.41 9.70 V
6840 -52.46 -13 -39.46 -79.79 -60.43 2.64 10.61 V
3455 -60.61 -13 -47.61 -78.05 -66.82 1.59 7.80 H
5184 -56.32 -13 -43.32 -79.59 -63.58 2.44 9.70 H
Middl 6912 -53.74 -13 -40.74 -79.84 -61.82 2.62 10.69 H
adle 3455 -59.23 -13 -46.23 -78.09 -65.44 1.59 7.80 V
5184 -55.27 -13 -42.27 -79.66 -62.53 2.44 9.70 V
6912 -52.69 -13 -39.69 -79.97 -60.77 2.62 10.69 \Y
3490 -60.69 -13 -47.69 -78.2 -67.04 1.60 7.96 H
5236 -55.92 -13 -42.92 -79.72 -63.15 2.47 9.70 H
Highest 6980 -53.18 -13 -40.18 -79.4 -61.36 2.60 10.78 H
3490 -59.16 -13 -46.16 -78.08 -65.51 1.60 7.96 V
5236 -54.85 -13 -41.85 -79.68 -62.08 2.47 9.70 \Y
6980 -52.21 -13 -39.21 -79.48 -60.39 2.60 10.78 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -60.47 -13 -47.47 -77.96 -66.54 1.58 7.65 H
5132 -56.68 -13 -43.68 -80 -63.97 2.41 9.70 H
Lowest 6843 -53.77 -13 -40.77 -79.85 -61.74 2.64 10.61 H
3420 -59.34 -13 -46.34 -78.2 -65.41 1.58 7.65 V
5132 -55.58 -13 -42.58 -79.94 -62.87 2.41 9.70 V
6843 -52.46 -13 -39.46 -79.85 -60.43 2.64 10.61 V
3450 -60.64 -13 -47.64 -78.15 -66.83 1.59 7.78 H
5175 -56.42 -13 -43.42 -79.73 -63.68 2.44 9.70 H
Middle 6900 -53.76 -13 -40.76 -79.88 -61.82 2.62 10.68 H
3450 -59.46 -13 -46.46 -78.25 -65.65 1.59 7.78 V
5175 -55.38 -13 -42.38 -79.76 -62.64 2.44 9.70 V
6900 -52.71 -13 -39.71 -79.97 -60.77 2.62 10.68 V
3480 -60.68 -13 -47.68 -78.19 -66.99 1.60 7.91 H
5220 -56.24 -13 -43.24 -79.75 -63.48 2.46 9.70 H
Highest 6960 -53.71 -13 -40.71 -79.8 -61.86 2.60 10.75 H
3480 -59.36 -13 -46.36 -78.23 -65.67 1.60 7.91 \
5220 -55.27 -13 -42.27 -79.91 -62.51 2.46 9.70 V
6960 -52.58 -13 -39.58 -79.78 -60.73 2.60 10.75 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.60 -13 -46.60 -77.1 -65.67 1.58 7.65 H
5130 -55.73 -13 -42.73 -79.03 -63.02 2.41 9.70 H
Lowest 6840 -52.38 -13 -39.38 -78.5 -60.35 2.64 10.61 H
3420 -58.37 -13 -45.37 -77.19 -64.44 1.58 7.65 V
5130 -54.72 -13 -41.72 -79.07 -62.01 2.41 9.70 V
6840 -51.56 -13 -38.56 -78.94 -59.53 2.64 10.61 V
3448 -59.78 -13 -46.78 -77.31 -65.96 1.59 7.77 H
5170 -55.44 -13 -42.44 -78.78 -62.71 2.43 9.70 H
Middle 6894 -52.97 -13 -39.97 -79.11 -61.02 2.62 10.67 H
3448 -58.45 -13 -45.45 -77.28 -64.63 1.59 7.77 V
5170 -54.49 -13 -41.49 -78.88 -61.76 2.43 9.70 V
6894 -51.63 -13 -38.63 -78.93 -59.68 2.62 10.67 \Y
3470 -59.58 -13 -46.58 -77.12 -65.85 1.59 7.87 H
5205 -55.39 -13 -42.39 -78.61 -62.63 2.46 9.70 H
Highest 6940 -52.86 -13 -39.86 -79 -60.98 2.61 10.73 H
3470 -58.06 -13 -45.06 -76.92 -64.33 1.59 7.87 V
5205 -54.29 -13 -41.29 -78.73 -61.53 2.46 9.70 V
6940 -51.67 -13 -38.67 -78.96 -59.79 2.61 10.73 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912

Page Number

Report Version

: B25 of B39
Report Issued Date : Oct. 15, 2015

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -65.04 -13 -52.04 -75.23 -66.8 0.98 4.89 H
2472 -61.02 -13 -48.02 -76.59 -62.9 1.28 5.32 H
3296 -60.89 -13 -47.89 -77.49 -64.3 1.54 7.10 H
Lowest
1648 -64.64 -13 -51.64 -75.57 -66.4 0.98 4.89 V
2472 -59.62 -13 -46.62 -76.56 -61.5 1.28 5.32 V
3296 -58.99 -13 -45.99 -77.18 -62.4 1.54 7.10 V
1672 -65.42 -13 -52.42 -75.77 -67.1 0.99 4.82 H
2507 -60.94 -13 -47.94 -76.71 -62.9 1.29 5.41 H
Middle 3343 -60.60 -13 -47.60 -77.21 -64.2 1.56 7.31 H
1672 -64.72 -13 -51.72 -75.84 -66.4 0.99 4.82 V
2507 -59.64 -13 -46.64 -76.79 -61.6 1.29 5.41 V
3343 -59.30 -13 -46.30 -77.54 -62.9 1.56 7.31 \Y
1696 -64.60 -13 -51.60 -75.47 -66.2 1.00 4.75 H
2543 -60.92 -13 -47.92 -76.71 -62.9 1.30 5.43 H
Highest 3391 -60.80 -13 -47.80 -77.57 -64.6 1.57 7.52 H
1696 -64.10 -13 -51.10 -75.62 -65.7 1.00 4.75 V
2543 -59.32 -13 -46.32 -76.73 -61.3 1.30 5.43 \Y
3391 -59.40 -13 -46.40 -77.5 -63.2 1.57 7.52 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0912

Page Number
Report Issued Date : Oct. 15, 2015
Report Version

: B26 of B39

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 5/3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -65.34 -13 -52.34 -75.58 -67.1 0.98 4.89 H
2472 -61.02 -13 -48.02 -76.57 -62.9 1.28 5.32 H
3296 -60.79 -13 -47.79 -77.34 -64.2 1.54 7.10 H
Lowest
1648 -64.64 -13 -51.64 -75.58 -66.4 0.98 4.89 \
2472 -59.62 -13 -46.62 -76.52 -61.5 1.28 5.32 V
3296 -58.99 -13 -45.99 -77.19 -62.4 1.54 7.10 V
1672 -64.73 -13 -51.73 -75.72 -66.41 0.99 4.82 H
2505 -60.29 -13 -47.29 -76.74 -62.25 1.29 5.40 H
Middle 3340 -60.21 -13 -47.21 -77.53 -63.8 1.55 7.30 H
1672 -64.72 -13 -51.72 -75.81 -66.4 0.99 4.82 V
2505 -59.74 -13 -46.74 -76.85 -61.7 1.29 5.40 V
3340 -59.11 -13 -46.11 -77.21 -62.7 1.55 7.30 V
1688 -64.47 -13 -51.47 -74.95 -66.1 1.00 4.77 H
2538 -61.12 -13 -48.12 -76.88 -63.1 1.30 5.43 H
Highest 3384 -60.93 -13 -47.93 -77.77 -64.7 1.57 7.49 H
1688 -64.27 -13 -51.27 -75.45 -65.9 1.00 4.77 V
2538 -59.52 -13 -46.52 -76.83 -61.5 1.30 5.43 \Y
3384 -59.53 -13 -46.53 -77.58 -63.3 1.57 7.49 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 5/5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -65.14 -13 -52.14 -75.37 -66.9 0.98 4.89 H
2473 -60.71 -13 -47.71 -76.24 -62.6 1.28 5.32 H
Lowest 3297 -60.88 -13 -47.88 -77.52 -64.3 1.54 7.11 H
1648 -64.74 -13 -51.74 -75.68 -66.5 0.98 4.89 V
2473 -59.61 -13 -46.61 -76.54 -61.5 1.28 5.32 V
3297 -59.28 -13 -46.28 -77.48 -62.7 1.54 7.11 V
1672 -65.42 -13 -52.42 -75.72 -67.1 0.99 4.82 H
2503 -61.14 -13 -48.14 -76.91 -63.1 1.29 5.40 H
Middl 3337 -60.92 -13 -47.92 -77.53 -64.5 1.55 7.28 H
adle 1672 -64.72 -13 -51.72 -75.78 -66.4 0.99 4.82 V
2503 -59.54 -13 -46.54 -76.72 -61.5 1.29 5.40 \Y
3337 -59.12 -13 -46.12 -77.25 -62.7 1.55 7.28 V
1688 -65.17 -13 -52.17 -75.64 -66.8 1.00 4.77 H
2533 -60.92 -13 -47.92 -76.74 -62.9 1.30 5.43 H
Highest 3377 -60.56 -13 -47.56 -77.36 -64.3 1.57 7.46 H
1688 -64.27 -13 -51.27 -75.62 -65.9 1.00 4.77 V
2533 -59.52 -13 -46.52 -76.75 -61.5 1.30 5.43 \Y
3377 -59.36 -13 -46.36 -77.51 -63.1 1.57 7.46 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 5/10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -65.14 -13 -52.14 -75.36 -66.9 0.98 4.89 H
2473 -60.91 -13 -47.91 -76.4 -62.8 1.28 5.32 H
3298 -60.88 -13 -47.88 -77.48 -64.3 1.54 7.11 H
Lowest
1648 -64.54 -13 -51.54 -75.53 -66.3 0.98 4.89 V
2473 -59.21 -13 -46.21 -76.15 -61.1 1.28 5.32 V
3298 -59.38 -13 -46.38 -77.52 -62.8 1.54 7.11 V
1664 -65.19 -13 -52.19 -75.56 -66.9 0.98 4.84 H
2496 -60.75 -13 -47.75 -76.48 -62.7 1.29 5.39 H
Middle 3328 -60.96 -13 -47.96 -77.57 -64.5 1.55 7.24 H
1664 -64.59 -13 -51.59 -75.67 -66.3 0.98 4.84 V
2496 -58.25 -13 -45.25 -75.33 -60.2 1.29 5.39 \Y
3328 -59.16 -13 -46.16 -77.29 -62.7 1.55 7.24 V
1680 -65.25 -13 -52.25 -75.86 -66.9 0.99 4.80 H
2518 -60.93 -13 -47.93 -76.74 -62.9 1.30 5.41 H
Highest 3358 -60.63 -13 -47.63 -77.37 -64.3 1.56 7.38 H
1680 -64.65 -13 -51.65 -75.81 -66.3 0.99 4.80 \
2518 -59.33 -13 -46.33 -76.48 -61.3 1.30 5.41 \Y
3358 -59.13 -13 -46.13 -77.29 -62.8 1.56 7.38 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -56.54 -25 -31.54 -80.12 -63.9 2.34 9.70 H
7500 -53.36 -25 -28.36 -80.38 -62.73 2.43 11.80 H
L 10000 -53.00 -25 -28.00 -81.01 -62.5 2.70 12.20 H
owest 5000 -55.54 -25 -30.54 -80.09 -62.9 2.34 9.70 \
7500 -51.73 -25 -26.73 -80.43 -61.1 2.43 11.80 V
10000 -50.42 -25 -25.42 -81.01 -59.92 2.70 12.20 V
5064 -56.82 -25 -31.82 -80.44 -64.15 2.37 9.70 H
7596 -52.86 -25 -27.86 -80.54 -62.32 2.40 11.86 H
Middle 10128 -53.05 -25 -28.05 -81.5 -62.61 2.70 12.25 H
5064 -55.82 -25 -30.82 -80.42 -63.15 2.37 9.70 V
7596 -51.27 -25 -26.27 -80.66 -60.73 2.40 11.86 V
10128 -50.54 -25 -25.54 -81.54 -60.1 2.70 12.25 V
5128 -56.53 -25 -31.53 -80.17 -63.82 241 9.70 H
7696 -52.40 -25 -27.40 -80.03 -61.95 2.37 11.92 H
Highest 10260 -52.23 -25 -27.23 -81.07 -61.84 2.69 12.30 H
5128 -55.46 -25 -30.46 -80.11 -62.75 2.41 9.70 V
7696 -50.86 -25 -25.86 -79.98 -60.41 2.37 11.92 \Y
10260 -49.53 -25 -24.53 -80.96 -59.14 2.69 12.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -56.45 -25 -31.45 -80.06 -63.81 2.34 9.70 H
7504 -53.31 -25 -28.31 -80.31 -62.68 2.43 11.80 H
L 10000 -53.02 -25 -28.02 -81.03 -62.52 2.70 12.20 H
owest 5000 -55.54 -25 -30.54 -80.09 -62.9 2.34 9.70 \
7504 -51.58 -25 -26.58 -80.31 -60.95 2.43 11.80 V
10000 -50.41 -25 -25.41 -81.04 -59.91 2.70 12.20 V
5061 -56.63 -25 -31.63 -80.24 -63.96 2.37 9.70 H
7592 -52.67 -25 -27.67 -80.38 -62.13 2.40 11.86 H
Middle 10120 -53.06 -25 -28.06 -81.42 -62.61 2.70 12.25 H
5061 -55.72 -25 -30.72 -80.32 -63.05 2.37 9.70 V
7592 -51.16 -25 -26.16 -80.57 -60.62 2.40 11.86 V
10120 -50.48 -25 -25.48 -81.44 -60.03 2.70 12.25 V
5120 -56.43 -25 -31.43 -80.04 -63.72 2.41 9.70 H
7680 -52.30 -25 -27.30 -79.92 -61.84 2.37 11.91 H
Highest 10240 -52.13 -25 -27.13 -80.92 -61.73 2.69 12.30 H
5120 -55.51 -25 -30.51 -80.13 -62.8 2.41 9.70 V
7680 -50.76 -25 -25.76 -79.92 -60.3 2.37 11.91 V
10240 -49.73 -25 -24.73 -81.09 -59.33 2.69 12.30 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5000 -56.39 -25 -31.39 -80.01 -63.75 2.34 9.70 H
7504 -53.35 -25 -28.35 -80.36 -62.72 2.43 11.80 H
L 10004 -53.30 -25 -28.30 -81.31 -62.8 2.70 12.20 H
owest 5000 -55.44 -25 -30.44 -79.99 -62.8 2.34 9.70 \
7504 -51.66 -25 -26.66 -80.41 -61.03 2.43 11.80 V
10004 -50.50 -25 -25.50 -81.11 -60 2.70 12.20 V
5056 -56.74 -25 -31.74 -80.35 -64.07 2.37 9.70 H
7584 -52.95 -25 -27.95 -80.49 -62.4 2.40 11.85 H
Middle 10112 -52.94 -25 -27.94 -81.32 -62.49 2.70 12.24 H
5056 -55.67 -25 -30.67 -80.29 -63 2.37 9.70 \
7584 -51.14 -25 -26.14 -80.41 -60.59 2.40 11.85 V
10112 -50.41 -25 -25.41 -81.38 -59.96 2.70 12.24 V
5112 -56.40 -25 -31.40 -79.99 -63.7 2.40 9.70 H
7668 -52.18 -25 -27.18 -79.84 -61.71 2.38 11.90 H
Highest 10224 -52.34 -25 -27.34 -81.08 -61.93 2.69 12.29 H
5112 -55.51 -25 -30.51 -80.13 -62.81 2.40 9.70 V
7668 -50.80 -25 -25.80 -80.01 -60.33 2.38 11.90 \
10224 -49.81 -25 -24.81 -81.1 -59.4 2.69 12.29 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 7/ 20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5001 -56.49 -25 -31.49 -80.1 -63.85 2.34 9.70 H
7504 -53.33 -25 -28.33 -80.32 -62.7 2.43 11.80 H
L 10004 -53.15 -25 -28.15 -81.17 -62.65 2.70 12.20 H
owest 5001 -55.50 -25 -30.50 -80.07 -62.86 2.34 9.70 \Y
7504 -51.63 -25 -26.63 -80.35 -61 2.43 11.80 V
10004 -50.54 -25 -25.54 -81.15 -60.04 2.70 12.20 V
5052 -56.49 -25 -31.49 -80.09 -63.82 2.37 9.70 H
7576 -52.96 -25 -27.96 -80.49 -62.4 2.40 11.85 H
Middle 10104 -53.05 -25 -28.05 -81.4 -62.6 2.70 12.24 H
5052 -55.72 -25 -30.72 -80.32 -63.05 2.37 9.70 V
7576 -51.29 -25 -26.29 -80.56 -60.73 2.40 11.85 \Y
10104 -50.45 -25 -25.45 -81.39 -60 2.70 12.24 \Y
5104 -56.72 -25 -31.72 -80.32 -64.02 2.40 9.70 H
7652 -52.20 -25 -27.20 -79.88 -61.71 2.38 11.89 H
Highest 10204 -52.50 -25 -27.50 -81.19 -62.09 2.70 12.28 H
5100 -55.52 -25 -30.52 -80.16 -62.83 2.39 9.70 V
7652 -50.54 -25 -25.54 -79.83 -60.05 2.38 11.89 \Y
10204 -49.92 -25 -24.92 -81.18 -59.51 2.70 12.28 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -63.84 -13 -50.84 -73.64 -65.49 0.87 4.67 H
2097 -62.84 -13 -49.84 -76.46 -63.72 1.16 4.19 H
Lowest 2796 -59.86 -13 -46.86 -76.44 -61.96 1.38 5.64 H
1398 -63.98 -13 -50.98 -73.90 -65.63 0.87 4.67 \
2097 -61.07 -13 -48.07 -76.43 -61.95 1.16 4.19 V
2796 -58.87 -13 -45.87 -76.80 -60.97 1.38 5.64 V
1414 -64.73 -13 -51.73 -74.58 -66.47 0.87 4.77 H
2120 -62.58 -13 -49.58 -76.22 -63.52 1.17 4.26 H
Middle 2827 -60.05 -13 -47.05 -76.75 -62.17 1.39 5.66 H
1414 -64.67 -13 -51.67 -74.52 -66.41 0.87 4.77 V
2120 -60.98 -13 -47.98 -76.40 -61.92 1.17 4.26 V
2827 -58.83 -13 -45.83 -76.76 -60.95 1.39 5.66 \Y
1429 -64.21 -13 -51.21 -73.98 -66.04 0.88 4.86 H
2144 -62.87 -13 -49.87 -76.57 -63.87 1.18 4.33 H
Highest 2858 -59.88 -13 -46.88 -76.63 -62.01 1.40 5.69 H
1432 -63.94 -13 -50.94 -74.03 -65.79 0.88 4.88 V
2144 -60.97 -13 -47.97 -76.43 -61.97 1.18 4.33 V
2858 -58.91 -13 -45.91 -76.81 -61.04 1.40 5.69 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -64.48 -13 -51.48 -74.20 -66.14 0.87 4.68 H
2097 -62.87 -13 -49.87 -76.54 -63.75 1.16 4.19 H
Lowest 2796 -60.34 -13 -47.34 -76.98 -62.44 1.38 5.64 H
1400 -63.94 -13 -50.94 -73.81 -65.60 0.87 4.68 \
2097 -61.07 -13 -48.07 -76.39 -61.95 1.16 4.19 V
2796 -59.11 -13 -46.11 -77.00 -61.21 1.38 5.64 V
1408 -64.87 -13 -51.87 -74.49 -66.58 0.87 4.73 H
2118 -62.78 -13 -49.78 -76.38 -63.71 1.17 4.25 H
Middle 2824 -60.13 -13 -47.13 -76.83 -62.25 1.39 5.66 H
1408 -64.64 -13 -51.64 -74.51 -66.35 0.87 4.73 V
2118 -61.06 -13 -48.06 -76.33 -61.99 1.17 4.25 V
2824 -58.82 -13 -45.82 -76.66 -60.94 1.39 5.66 \Y
1424 -63.87 -13 -50.87 -73.81 -65.67 0.88 4.83 H
2139 -62.84 -13 -49.84 -76.47 -63.83 1.18 4.32 H
Highest 2852 -60.06 -13 -47.06 -76.80 -62.19 1.40 5.68 H
1424 -63.98 -13 -50.98 -74.07 -65.78 0.88 4.83 V
2139 -60.84 -13 -47.84 -76.09 -61.83 1.18 4.32 V
2852 -58.89 -13 -45.89 -76.85 -61.02 1.40 5.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0912
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1398 -64.37 -13 -51.37 -74.24 -66.02 0.87 4.67 H
2097 -62.78 -13 -49.78 -76.50 -63.66 1.16 4.19 H
L 2796 -60.02 -13 -47.02 -76.93 -62.12 1.38 5.64 H
owest 1398 -63.54 -13 -50.54 -73.68 -65.19 0.87 4.67 \
2097 -60.89 -13 -47.89 -76.24 -61.77 1.16 4.19 V
2796 -59.23 -13 -46.23 -77.02 -61.33 1.38 5.64 V
1408 -64.87 -13 -51.87 -74.57 -66.58 0.87 4.73 H
2115 -62.90 -13 -49.90 -76.38 -63.82 1.17 4.25 H
Middl 2820 -60.17 -13 -47.17 -76.83 -62.28 1.39 5.66 H
adle 1408 -64.91 -13 -51.91 -74.57 -66.62 0.87 4.73 V
2115 -60.76 -13 -47.76 -76.01 -61.68 1.17 4.25 V
2820 -58.97 -13 -45.97 -76.83 -61.08 1.39 5.66 \Y
1424 -64.89 -13 -51.89 -74.87 -66.69 0.88 4.83 H
2133 -62.36 -13 -49.36 -76.27 -63.33 1.18 4.30 H
Highest 2844 -59.87 -13 -46.87 -76.96 -62.00 1.40 5.68 H
1424 -64.42 -13 -51.42 -74.69 -66.22 0.88 4.83 V
2133 -60.39 -13 -47.39 -75.93 -61.36 1.18 4.30 \Y
2844 -58.89 -13 -45.89 -77.02 -61.02 1.40 5.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1400 -63.57 -13 -50.57 -73.67 -65.23 0.87 4.68 H
2097 -62.45 -13 -49.45 -76.33 -63.33 1.16 4.19 H
Lowest 2796 -60.31 -13 -47.31 -77.01 -62.41 1.38 5.64 H
1400 -64.36 -13 -51.36 -74.26 -66.02 0.87 4.68 \
2097 -68.89 -13 -55.89 -76.32 -69.77 1.16 4.19 V
2796 -58.99 -13 -45.99 -76.96 -61.09 1.38 5.64 V
1406 -63.47 -13 -50.47 -73.18 -65.17 0.87 4.72 H
2108 -62.66 -13 -49.66 -76.26 -63.57 1.17 4.22 H
Middl 2810 -60.23 -13 -47.23 -76.97 -62.34 1.39 5.65 H
adle 1406 -63.22 -13 -50.22 -72.99 -64.92 0.87 4.72 V
2108 -60.94 -13 -47.94 -76.30 -61.85 1.17 4.22 V
2810 -58.98 -13 -45.98 -76.74 -61.09 1.39 5.65 \Y
1416 -64.66 -13 -51.66 -74.65 -66.41 0.87 4.78 H
2118 -62.29 -13 -49.29 -76.15 -63.22 1.17 4.25 H
Highest 2824 -60.89 -13 -47.89 -76.60 -63.01 1.39 5.66 H
1416 -64.34 -13 -51.34 -74.47 -66.09 0.87 4.78 V
2118 -61.09 -13 -48.09 -76.29 -62.02 1.17 4.25 V
2824 -58.97 -13 -45.97 -76.80 -61.09 1.39 5.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -64.37 -13 -51.37 -74.21 -66.08 0.87 4.73 H
2112 -62.76 -13 -49.76 -76.50 -63.68 1.17 4.24 H
Lowest 2816 -60.27 -13 -47.27 -77.03 -62.38 1.39 5.65 H
1408 -64.56 -13 -51.56 -74.53 -66.27 0.87 4.73 V
2112 -61.24 -13 -48.24 -76.65 -62.16 1.17 4.24 V
2816 -58.56 -13 -45.56 -76.50 -60.67 1.39 5.65 V
1415 -64.97 -13 -51.97 -74.86 -66.72 0.87 4.77 H
2123 -62.59 -13 -49.59 -76.34 -63.54 1.17 4.27 H
Middle 2830 -60.49 -13 -47.49 -77.26 -62.61 1.39 5.66 H
1415 -64.56 -13 -51.56 -74.46 -66.31 0.87 4.77 V
2123 -61.03 -13 -48.03 -76.50 -61.98 1.17 4.27 V
2830 -59.22 -13 -46.22 -77.19 -61.34 1.39 5.66 \Y
1422 -64.13 -13 -51.13 -74.02 -65.92 0.88 4.82 H
2133 -61.09 -13 -48.09 -74.86 -62.06 1.18 4.30 H
Highest 2844 -60.56 -13 -47.56 -77.37 -62.69 1.40 5.68 H
1422 -64.48 -13 -51.48 -74.36 -66.27 0.88 4.82 V
2133 -60.91 -13 -47.91 -76.37 -61.88 1.18 4.30 V
2844 -59.18 -13 -46.18 -77.23 -61.31 1.40 5.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG571623B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -64.78 -13 -51.78 -74.58 -66.49 0.87 4.73 H
2112 -62.97 -13 -49.97 -76.75 -63.89 1.17 4.24 H
Lowest 2816 -60.71 -13 -47.71 -77.40 -62.82 1.39 5.65 H
1408 -64.87 -13 -51.87 -74.78 -66.58 0.87 4.73 V
2112 -61.24 -13 -48.24 -76.64 -62.16 1.17 4.24 V
2816 -58.96 -13 -45.96 -76.84 -61.07 1.39 5.65 V
1410 -64.99 -13 -51.99 -74.82 -66.71 0.87 4.74 H
2115 -62.67 -13 -49.67 -76.40 -63.59 1.17 4.25 H
Middle 3528 -58.84 -13 -45.84 -76.65 -63.11 1.61 8.03 H
1410 -64.81 -13 -51.81 -74.67 -66.53 0.87 4.74 V
2115 -61.12 -13 -48.12 -76.51 -62.04 1.17 4.25 V
3528 -57.76 -13 -44.76 -76.83 -62.03 1.61 8.03 \Y
1412 -65.24 -13 -52.24 -75.10 -66.97 0.87 4.75 H
2118 -62.78 -13 -49.78 -76.43 -63.71 1.17 4.25 H
Highest 3536 -59.23 -13 -46.23 -77.04 -63.51 1.62 8.04 H
1412 -64.89 -13 -51.89 -74.79 -66.62 0.87 4.75 V
2118 -61.21 -13 -48.21 -76.62 -62.14 1.17 4.25 V
3536 -57.48 -13 -44.48 -76.60 -61.76 1.62 8.04 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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